Table 2.3.2: Doses of intramuscular 1:1000 (one in one thousand) adrenaline for anaphylaxis**®

Approximate age and weight Adrenaline dose

<1 year (approx. 5-10 kg) 0.05-0.1 mL
1-2 years (approx. 10 kg) 0.1 mL

2-3 years (approx. 15 kg) 0.15mL
4-6 years (approx. 20 kg) 0.2mL
7-10 years (approx. 30 kg) 0.3mL
10-12 years (approx. 40 kg) 0.4 mL

>12 years and adult (over 50 kg) 0.5mL

*  Modified from insert published in Australian Prescriber™® (available at www.australianprescriber.com/magazine/34/4/article/1210.pdf). Endorsed by the
Australasian Society of Clinical Immunology and Allergy, the Royal Australasian College of Physicians, the Royal Australian College of General
Practitioners, the Australasian College for Emergency Medicine, the Royal Australian and New Zealand College of Radiologists, the Internal Medicine
Society of Australia and New Zealand, and the Australian Dental Association.

Source: Australian Technical Advisory Group on Immunisation. The Australian Immunisation Handbook. 10th ed
(2015 update). Canberra: Australian Government Department of Health; 2015.
http://www.immunise.health.gov.au/internet/immunise/publishing.nsf/Content/Handbook10-home




